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Objectives 

• Discuss: 

• discrepancy between what we know and what we do when treating 

adolescent depression 

• potential implementation tools for evidence-based care.  

• use of an knowledge translation strategy that collaboratively works 

with stake-holders (including youth) to implement evidence-based 

care  



Outline 

• Introductions 

• What is meant by “Implementation Science”? 

• Example: Care Pathway to implement the NICE clinical 

practice guidelines at CAMH 

• Barriers/Facilitators to implementing clinical practice 

guidelines in your context 

• Goal-setting 

 



Introductions 

• ….. 



Implementation Science 

• Problem across all of healthcare:  

• Known gap between “what we know” and “what we do” 

• Not well known to what extent this is problem in Child and Youth 

Mental Health  

• Clinically:  

• Clients are not able to say what type of psychotherapy they receive 

• Variety of medications 

• Often not fluoxetine 

• Often venlafaxine, sometimes tricyclics 

• Various other medications 

 

 



Implementation Science 

• Goal of Implementation Science: Take research findings 

from clinical studies and optimize application in clinical 

practice 

• i.e. Close the gap between “what we know” and “what we 

do” 

 



Implementation Science 

• Simplest model:  RE-AIM 

 www.re-aim.org 

• Enola Proctor et al, 2011 for a more comprehensive list of 

implementation outcomes 

 

 

http://www.re-aim.org
http://www.re-aim.org
http://www.re-aim.org


RE-AIM 

• Reach: What % of eligible clients follow the 
recommendations? 

 

• Efficacy/Effectiveness: What impact did the 
recommendations have on benefits and adverse events for 
clients?  

 

• Adoption: What % of clinicians willing to initiate the 
recommendations?  

 

• Implementation: To what extent was recommendations 
adhered to (ie. fidelity)?  

 

• Maintenance: To what extent has the recommendations 
become part of routine clinical practice? 

 



Example of Implementation Tools 

• Printed education materials 

• Web-based applications 

• Built-in applications to EMR 

• Flow diagrams/Algorithms 

• Face-to-face training 

• Group Educational Training Sessions 

• Checklists 

• Chart Audits and Feedback 

• Care Pathways 
 

 

 

 

 



Use of Multi-disciplinary Care Pathway 

• RAISE-ETP study (Kane et al 2015): 

• Showed that co-ordinated multidisciplinary 

comprehensive care for early schizophrenia 

improved outcomes over treatment as usual 

 

• Not yet studied for Adolescent Depression (study 

currently underway) - CARIBOU 



Evidence-informed Decision Making: 3 

Pillars 

  Values & 
Preferences 

(Patients/Citizens) 

Research 
Evidence 

Professional 
Expertise & 
Judgment 



Diagnostic Assessment + 
(scale) 

Diagnosis of moderate to 
severe MDD/  
Persistent DD 

 
Psychosocial strategies: 
(1) Discuss formulation;  
(2) Anti-bullying strategies (if relevant); 
(3) Address parental mental illness; 
(4) Exercise: 1 hour, 3x/week, 12 weeks;  
(5) Sleep hygiene; 
(6) Balanced diet 
 

Agreeable to 
medication?  

Specific Psychotherapy  
(CBT, IPT, Family, 
Psychodynamic) 

6 weeks  

Response?  

Continue to complete 
3 month course 

Team Review: 
Consider adding Fluoxetine +/- 

changing psychotherapy 

Discharge Re-referral if relapse 

 
Recognized scale should 
be chosen with clear 
cut-offs for "response" 
and "remission" 
 

YES 

NO 

NO 

YES 

NO 

Remission? 

YES 

Psychotherapy Stream 

Medication 

Stream 

The #CundillatCAMH Decision 

Aid for the Treatment of Child 

and Youth Depression 

NOTE: This decision aid draws on 
NICE guidance 
 
‘© NICE (2005) CG28 Depression 
in children and young people: 
identification and management. 
Available from 
www.nice.org.uk/guidance/cg28  
All rights reserved. Subject to 
Notice of rights 
 
NICE guidance is prepared for the 
National Health Service in 
England. All NICE guidance is 
subject to regular review and 
may be updated or withdrawn. 
NICE accepts no responsibility for 
the use of its content in this 
product/publication. 

 

The decision aid should not be modified without prior 

written permission from the Centre for Addiction and 

Mental Health. For more information about this product, 

or to receive an electronic copy, e-mail 

cundill.centre@camh.ca 

http://www.nice.org.uk/guidance/cg28
https://www.nice.org.uk/terms-and-conditions#notice-of-rights
https://www.nice.org.uk/terms-and-conditions#notice-of-rights


Trial of Fluoxetine + 
Specific Psychotherapy 

(CBT, IPT, Family, 
Psychodynamic) 

Team Review: 
Consider changing psychotherapy: 
• Consider systemic family 

therapy (15 sessions q2 weeks) 
• Consider individual 

psychotherapy for 30 weeks 
+/- Citalopram or Sertraline 

Continue antidepressant 
for 6 months or more; 

Relapse prevention plan 

Team Review: 
Consider ECT  

YES 

YES 

YES 

NO 

NO 

NO 

Monitoring Medication 
Frequent monitoring initially 
(weekly for the first 4 weeks)  
Recommended titration: 
• Week 1: 10mg/d 
• Week 2: 20mg/d (if 

tolerated and clinically 
necessary) 

 
Other Guidelines 
• Do not offer 

antidepressant without 
also offering 
psychotherapy 

• Do not offer paroxetine, 
venlafaxine, tricyclic 
antidepressants or St. 
John's Wort 

• Recognized scale should 
be chosen with clear cut-
offs for "response" and 
"remission" 

 

6 weeks  

Response?  

Continue to complete 
3 month course 

Remission? 

Response?  

Discharge Re-referral if relapse 

Agreeable to 
medication?  

YES 

Team Review: 
Consider adding Fluoxetine +/- 

changing psychotherapy 

Psychotherapy 

Stream 

The #CundillatCAMH Decision 

Aid for the Treatment of Child 

and Youth Depression 

Medication Stream 

NOTE: This decision aid draws on NICE guidance 
 
‘© NICE (2005) CG28 Depression in children and young 
people: identification and management. Available from 
www.nice.org.uk/guidance/cg28  All rights reserved. 
Subject to Notice of rights 
 
NICE guidance is prepared for the National Health Service 
in England. All NICE guidance is subject to regular review 
and may be updated or withdrawn. NICE accepts no 
responsibility for the use of its content in this 
product/publication. 

 

The decision aid should not be modified without prior 

written permission from the Centre for Addiction and 

Mental Health. For more information about this product, 

or to receive an electronic copy, e-mail 

cundill.centre@camh.ca 

http://www.nice.org.uk/guidance/cg28
https://www.nice.org.uk/terms-and-conditions#notice-of-rights
https://www.nice.org.uk/terms-and-conditions#notice-of-rights


Clinician Engagement 

• Reviewed decision-tool 

• Pros and Cons 

 

 

 

 

• How to modify for context of our clinic…. 

 

Pros Cons 

Using Tool 

Not using tool 



Assessing MD: 
Diagnostic Assessment 

Scales (MFQ, CIS) 
Manage acute risk (eg. self-harm, abuse) 

Flag: Parental Mental Illness 
Flag: Bullying 
Formulation 

If diagnosis of  
MDD 

Multi-family Psychoeducation Group: 
(1) Education on causes of depression 
(2) Healthy Diet 
(3) Sleep hygiene; 
(4) Encourage Exercise: 1 hour, 3x/week, 12 
weeks;  

Psychotherapy Stream 

Response at 
4 weeks?  

Continue treatment 

Response at 8 
weeks? 

Discharge to care of GP 

Team Review:  
Consider Change of 

Treatment 

Consider adding SSRI to psychotherapy if:  
(1) patient/family willing 
(2) moderate or severe  
(3) Non-response after 4 weeks of psychotherapy 

   Medication Stream 

NO 

NO 

YES 

YES 

Do not offer antidepressant without also 
offering psychotherapy 
 
Response defined as ≥20% decrease in 
MFQ at week 4, or ≥40% decrease in MFQ 
at week 8 since last change in treatment 
plan.  Remission defined as MFQ < 22 and 
CIS ≤16.  
 

Treating MD to oversee care 
through flowchart 

Continue treatment 

Remission at 12 
weeks? 

NO 
YES 

Appendix 1: Treatment Protocol 
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Psychotherapy Stream 

Willing to go to 
group?  

Brief Intervention (MI, 
education on 

exposure) 

Willing to go to 
group?  

4 Individual Sessions to 
promote Group readiness 

 
CBT consists of a four 4-session modules on (1) Behavioural Activation, (2) Communication Skills, (3) Problem-Sovling Skills and (4) Cognitive 

Restructuring for a total of 16 sessions.  Entry point at the beginning of each module.  If no response or not tolerated, treatment as usual 
based on formulation.  

 

YES 

NO NO 

YES 

16 Sessions Group CBT 

MFAD positive?  
5 sessions of Family 

Group 
MFAD still 
positive?  

Family Therapy (on 
waitlist or in 
community) 

YES 

ALL 

Willing to go to 
group?  

YES 

Treatment as Usual 
Based on 

Formulation 

NO 



Baseline: Start FLX 10mg/d 

Week 2: Increase FLX to 20mg/d if 
not yet at this dose 

Increase FLX to 30mg/d 
After 2 more weeks, consider 

increase to 40mg/d  

Week 4: ∆MFQ ≥ 
20%? 

Week 8 or 12:  
∆MFQ ≥ 40%? 

NO 

NO 

Switch to 2nd SSRI 

Continue FLX at 20mg/d 

Week 8: ∆MFQ ≥ 
40%? 

NO 

YES 

Consider  
Fluoxetine if: 

Moderate-severe 

Continue FLX at 
20mg/d 

YES 

Continue at 30-
40mg/d or consider 
increase to 60mg/d 

YES 

Monitor for side effects and increased 
SI in first 7-10 days of initiation. 
  
Only switch to 2nd SSRI if: 
 
(1) intolerable side effects  
                     OR 
(2) not responding to 40mg/d (or 
maximum tolerated dose) for at least 
2 weeks AND total time on FLX ≥8 
weeks 
 

Baseline: Start SRT 25mg/d 

Week 2: Increase SRT to 50mg/d if 
not yet at this dose 

Increase SRT to 100mg/d 
After 2 more weeks, consider 

increase to 150mg/d  

Week 4: ∆MFQ≥ 
20%? 

Week 8 or 12:  
∆MFQ ≥ 40%? 

NO 

NO 

Discontinue SRT.  
Treatment based on 

Formulation and 
Team input 

Continue SRT at 50mg/d 

Week 8: ∆MFQ ≥ 
40%? 

NO 

YES 

2nd Line: Sertraline 

Continue SRT at 
50mg/d 

YES 

Continue at 100-
150mg/d or consider 
increase to 200mg/d 

YES 

Monitor for side effects and increased 
SI in first 7-10 days of initiation. 
  
Only switch to other treatment: 
 
(1) intolerable side effects  
                     OR 
(2) not responding to 100mg/d (or 
maximum tolerated dose) for at least 
2 weeks AND total time on SRT ≥8 
weeks 
 

Do not offer paroxetine, venlafaxine, tricyclic 
antidepressants or St. John's Wort. 

Medication Stream 
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Youth Engagement 

• Pathway 

• Worksheets 

• CBT manual 

• Focus Groups 

 







Progress so far 

• Psychoeducation session: 

• Limited engagement so far 

• CBT group for adolescents: 

• Good engagement  

• Retention rate 

• “Caregivers of Depressed Youth” group: 

• Just taking off….. 



Barriers/Facilitators 

 



Goals 

 



Questions 

 


